
Prüfbericht - Produkte 

Test Report - Products 

 
Appendix B 

CN2269NH 001 

Page 1 of 37 

 

 

 
 

 

 
 

Appendix B: Test Results 
 
 

APPENDIX B: TEST RESULTS .......................................................................................................................................... 1 

APPENDIX B.1: TEST RESULTS OF CONDUCTED POWER SPECTRAL DENSITY ..................................................................................... 2 
APPENDIX B.2: TEST RESULTS OF 6DB BANDWIDTH .................................................................................................................... 4 
APPENDIX B.3: TEST RESULTS OF 99% BANDWIDTH ................................................................................................................... 7 
APPENDIX B.4: TEST RESULTS OF CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100 KHZ BANDWIDTH ....................................... 10 
APPENDIX B.5: TEST RESULTS OF RADIATED SPURIOUS EMISSIONS ............................................................................................. 14 

30 MHz to 1GHz .......................................................................................................................................................... 14 
1GHz-18GHz ................................................................................................................................................................ 16 

APPENDIX B.6: TEST RESULTS OF RADIATED EMISSIONS IN RESTRICTED BANDS ............................................................................. 28 
APPENDIX B.7: TEST RESULTS OF CO-LOCATED RADIATED SPURIOUS EMISSION ............................................................................ 32 

30 MHz to 1GHz .......................................................................................................................................................... 32 
1GHz-18GHz ................................................................................................................................................................ 34 

 

  



Prüfbericht - Produkte 

Test Report - Products 

 
Appendix B 

CN2269NH 001 

Page 2 of 37 

 

 

 
 

 

Appendix B.1: Test Results of Conducted Power Spectral Density 
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Appendix B.2: Test Results of 6dB Bandwidth 

 
Minimum Emission Bandwidth 6 dB (2402 MHz; 10.000 dBm; 1 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

2402.000000 0.732674 0.500000 --- 2401.663366 2402.396040 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

2402.000000 -4.1 PASS 

 

 
  

 
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 2.40100 GHz 2.40100 GHz 

Stop Frequency 2.40300 GHz 2.40300 GHz 

Span 2.000 MHz 2.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 101 ~ 40 

Sweeptime 18.938 µs AUTO 

Reference Level -10.000 dBm -10.000 dBm 

Attenuation 10.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 100 100 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.50 dB 0.50 dB 

Run 8 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.21 dB 0.50 dB 
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Minimum Emission Bandwidth 6 dB (2440 MHz; 10.000 dBm; 1 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

2440.000000 0.693070 0.500000 --- 2439.683168 2440.376238 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

2440.000000 -5.0 PASS 

 

 
  

 
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 2.43900 GHz 2.43900 GHz 

Stop Frequency 2.44100 GHz 2.44100 GHz 

Span 2.000 MHz 2.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 101 ~ 40 

Sweeptime 18.938 µs AUTO 

Reference Level -10.000 dBm -10.000 dBm 

Attenuation 10.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 100 100 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.50 dB 0.50 dB 

Run 10 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.13 dB 0.50 dB 
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Minimum Emission Bandwidth 6 dB (2480 MHz; 10.000 dBm; 1 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

2480.000000 0.712872 0.500000 --- 2479.683168 2480.396040 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

2480.000000 -4.5 PASS 

 

 
  

 
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 2.47900 GHz 2.47900 GHz 

Stop Frequency 2.48100 GHz 2.48100 GHz 

Span 2.000 MHz 2.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 101 ~ 40 

Sweeptime 18.938 µs AUTO 

Reference Level -10.000 dBm -10.000 dBm 

Attenuation 10.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 100 100 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.50 dB 0.50 dB 

Run 8 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.20 dB 0.50 dB 
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Appendix B.3: Test Results of 99% Bandwidth 

 
Occupied Channel Bandwidth 99% (2402 MHz; 10.000 dBm; 1 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013 
  
 

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

2402.000000 1.040000 --- --- 2401.517500 2402.557500 

 
(continuation of the "99 % Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

2402.000000 PASS 

 

 
  

 
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 2.40100 GHz 2.40100 GHz 

Stop Frequency 2.40300 GHz 2.40300 GHz 

Span 2.000 MHz 2.000 MHz 

RBW 10.000 kHz >= 10.000 kHz 

VBW 30.000 kHz >= 30.000 kHz 

SweepPoints 400 ~ 400 

Sweeptime 189.648 µs AUTO 

Reference Level -10.000 dBm -10.000 dBm 

Attenuation 10.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 100 100 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 8 / max. 150 max. 150 

Stable 3 / 3 3 

Max Stable Difference 0.16 dB 0.30 dB 
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Occupied Channel Bandwidth 99% (2440 MHz; 10.000 dBm; 1 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013 
  
 

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

2440.000000 1.050000 --- --- 2439.512500 2440.562500 

 
(continuation of the "99 % Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

2440.000000 PASS 

 

 
 
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 2.43900 GHz 2.43900 GHz 

Stop Frequency 2.44100 GHz 2.44100 GHz 

Span 2.000 MHz 2.000 MHz 

RBW 10.000 kHz >= 10.000 kHz 

VBW 30.000 kHz >= 30.000 kHz 

SweepPoints 400 ~ 400 

Sweeptime 189.648 µs AUTO 

Reference Level -10.000 dBm -10.000 dBm 

Attenuation 10.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 100 100 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 11 / max. 150 max. 150 

Stable 3 / 3 3 

Max Stable Difference 0.22 dB 0.30 dB 
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Occupied Channel Bandwidth 99% (2480 MHz; 10.000 dBm; 1 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013 
  
 

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

2480.000000 1.045000 --- --- 2479.517500 2480.562500 

 
(continuation of the "99 % Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

2480.000000 PASS 

 

 
 

 
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 2.47900 GHz 2.47900 GHz 

Stop Frequency 2.48100 GHz 2.48100 GHz 

Span 2.000 MHz 2.000 MHz 

RBW 10.000 kHz >= 10.000 kHz 

VBW 30.000 kHz >= 30.000 kHz 

SweepPoints 400 ~ 400 

Sweeptime 189.648 µs AUTO 

Reference Level -10.000 dBm -10.000 dBm 

Attenuation 10.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 100 100 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 13 / max. 150 max. 150 

Stable 3 / 3 3 

Max Stable Difference 0.29 dB 0.30 dB 
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Appendix B.4: Test Results of Conducted Spurious Emissions Measured in 100 kHz 
Bandwidth 

Low Channel: 
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Middle Channel: 
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High Channel: 
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Band Edge, Low Channel: 
 

 
 

Band Edge, High Channel: 
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Appendix B.5: Test Results of Radiated Spurious Emissions 

Note:  
1) This testing was carried out on different modulations, but only the worst case was presented in this report. 
2) Testing was carried out within frequency range 9kHz to the tenth harmonics. The measurement results below 30MHz and 18GHz - 

26.5GHz were greater than 20dB below the limit, so only the radiated spurious emissions from 30MHz to 18GHz were reported. 

30 MHz to 1GHz 
 

 
 

EUT Information 
EUT Name: TBOX 

Model: EV2-G 

Test Mode: BLE_Mid channel 

Order No/Sample No: 168377809/A003275788-003 

Test Voltage: DC 12V From DC Source 

Remark: Temp 22 Humi:52% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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B
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

58.518000 17.50 40.00 22.50 100.0 H 221.0 -18.8 

191.505000 27.40 43.50 16.10 100.0 H 208.0 -19.4 

205.327500 26.35 43.50 17.16 100.0 H 195.0 -18.9 

317.362500 25.69 46.00 20.31 100.0 H 235.0 -15.8 

393.265000 26.91 46.00 19.09 100.0 H 243.0 -13.8 

863.666500 29.78 46.00 16.22 100.0 H 14.0 -5.3 

 
 

Final_Result 
Frequency 

(MHz) 
QuasiPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: TBOX 

Model: EV2-G 

Test Mode: BLE_Mid channel 

Order No/Sample No: 168377809/A003275788-003 

Test Voltage: DC 12V From DC Source 

Remark: Temp 22 Humi:52% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l 
in

 d
B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

50.952000 23.78 40.00 16.22 100.0 V 166.0 -18.3 

57.887500 24.97 40.00 15.03 100.0 V 159.0 -18.8 

189.856000 23.67 43.50 19.83 100.0 V 283.0 -19.5 

320.175500 22.53 46.00 23.47 100.0 V 283.0 -15.8 

883.115000 29.53 46.00 16.47 100.0 V 81.0 -5.1 

 
 

Final_Result 
Frequency 

(MHz) 
QuasiPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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1GHz-18GHz 

Note: The highest waveform in the figure is Bluetooth Fundamental. 
 

 
 

EUT Information 
EUT Name: TBOX 

Model: EV2-G 

Test Mode: BLE_Low channel 

Order No/Sample No: 168377809/A003275788-003 

Test Voltage: DC 12V From DC Source 

Remark: Temp 22 Humi:52% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4803.500000 56.84 --- 74.00 17.16 100.0 H 294.0 11.8 

4803.500000 --- 46.75 54.00 7.25 100.0 H 294.0 11.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: TBOX 

Model: EV2-G 

Test Mode: BLE_Low channel 

Order No/Sample No: 168377809/A003275788-003 

Test Voltage: DC 12V From DC Source 

Remark: Temp 22 Humi:52% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
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 d
B
礦
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4804.000000 --- 45.69 54.00 8.31 100.0 V 217.0 11.8 

4810.000000 56.41 --- 74.00 17.59 100.0 V 208.0 11.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: TBOX 

Model: EV2-G 

Test Mode: BLE_Low channel 

Order No/Sample No: 168377809/A003275788-003 

Test Voltage: DC 12V From DC Source 

Remark: Temp 22 Humi:52% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
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 d
B
礦
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7221.683333 --- 33.79 54.00 20.21 100.0 H 220.0 8.7 

7237.908333 43.40 --- 74.00 30.60 100.0 H 233.0 8.6 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: TBOX 

Model: EV2-G 

Test Mode: BLE_Low channel 

Order No/Sample No: 168377809/A003275788-003 

Test Voltage: DC 12V From DC Source 

Remark: Temp 22 Humi:52% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
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l 
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 d
B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7202.508333 --- 33.70 54.00 20.30 100.0 V 114.0 8.8 

7203.000000 42.72 --- 74.00 31.28 100.0 V 42.0 8.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: TBOX 

Model: EV2-G 

Test Mode: BLE_Mid channel 

Order No/Sample No: 168377809/A003275788-003 

Test Voltage: DC 12V From DC Source 

Remark: Temp 22 Humi:52% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
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l 
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 d
B
礦
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4877.000000 56.64 --- 74.00 17.36 100.0 H 149.0 11.8 

4880.500000 --- 44.90 54.00 9.10 100.0 H 300.0 11.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: TBOX 

Model: EV2-G 

Test Mode: BLE_Mid channel 

Order No/Sample No: 168377809/A003275788-003 

Test Voltage: DC 12V From DC Source 

Remark: Temp 22 Humi:52% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l 
in

 d
B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4880.000000 --- 49.17 54.00 4.83 100.0 V 195.0 11.8 

4883.500000 58.23 --- 74.00 15.77 100.0 V 195.0 11.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: TBOX 

Model: EV2-G 

Test Mode: BLE_Mid channel 

Order No/Sample No: 168377809/A003275788-003 

Test Voltage: DC 12V From DC Source 

Remark: Temp 22 Humi:52% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l 
in

 d
B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7325.425000 41.95 --- 74.00 32.05 100.0 H 75.0 8.2 

7325.425000 --- 33.23 54.00 20.77 100.0 H 75.0 8.2 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: TBOX 

Model: EV2-G 

Test Mode: BLE_Mid channel 

Order No/Sample No: 168377809/A003275788-003 

Test Voltage: DC 12V From DC Source 

Remark: Temp 22 Humi:52% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l 
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 d
B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7308.708333 41.99 --- 74.00 32.01 100.0 V 123.0 8.2 

7319.525000 --- 33.20 54.00 20.80 100.0 V 83.0 8.2 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: TBOX 

Model: EV2-G 

Test Mode: BLE_High channel 

Order No/Sample No: 168377809/A003275788-003 

Test Voltage: DC 12V From DC Source 

Remark: Temp 22 Humi:52% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l 
in

 d
B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4957.500000 57.83 --- 74.00 16.17 100.0 H 292.0 11.8 

4960.000000 --- 48.48 54.00 5.52 100.0 H 298.0 11.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: TBOX 

Model: EV2-G 

Test Mode: BLE_High channel 

Order No/Sample No: 168377809/A003275788-003 

Test Voltage: DC 12V From DC Source 

Remark: Temp 22 Humi:52% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l 
in

 d
B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4960.000000 56.20 --- 74.00 17.80 100.0 V 227.0 11.8 

4960.000000 --- 47.54 54.00 6.46 100.0 V 227.0 11.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: TBOX 

Model: EV2-G 

Test Mode: BLE_High channel 

Order No/Sample No: 168377809/A003275788-003 

Test Voltage: DC 12V From DC Source 

Remark: Temp 22 Humi:52% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l 
in

 d
B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7443.916667 43.41 --- 74.00 30.59 100.0 H 299.0 8.5 

7447.850000 --- 33.64 54.00 20.36 100.0 H 213.0 8.5 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: TBOX 

Model: EV2-G 

Test Mode: BLE_High channel 

Order No/Sample No: 168377809/A003275788-003 

Test Voltage: DC 12V From DC Source 

Remark: Temp 22 Humi:52% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l 
in

 d
B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7439.491667 --- 33.41 54.00 20.59 100.0 V 197.0 8.4 

7440.475000 43.08 --- 74.00 30.92 100.0 V 84.0 8.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Appendix B.6: Test Results of Radiated Emissions in Restricted Bands 

 
 
 

EUT Information 
EUT Name: TBOX 

Model: EV2-G 

Test Mode: BLE_Low channel 

Order No/Sample No: 168377809/A003275788-003 

Test Voltage: DC 12V From DC Source 

Remark: Temp 22 Humi:52% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l 
in

 d
B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2315.740000 49.98 --- 74.00 24.02 100.0 H 15.0 6.5 

2338.140000 --- 39.92 54.00 14.08 100.0 H 130.0 6.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: TBOX 

Model: EV2-G 

Test Mode: BLE_Low channel 

Order No/Sample No: 168377809/A003275788-003 

Test Voltage: DC 12V From DC Source 

Remark: Temp 22 Humi:52% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l 
in

 d
B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2334.280000 --- 40.73 54.00 13.27 100.0 V 160.0 6.7 

2342.215000 51.91 --- 74.00 22.09 100.0 V 255.0 6.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: TBOX 

Model: EV2-G 

Test Mode: BLE_High channel 

Order No/Sample No: 168377809/A003275788-003 

Test Voltage: DC 12V From DC Source 

Remark: Temp 22 Humi:52% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l 
in

 d
B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2483.723750 51.08 --- 74.00 22.92 100.0 H 223.0 7.4 

2484.212500 --- 42.58 54.00 11.43 100.0 H 314.0 7.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: TBOX 

Model: EV2-G 

Test Mode: BLE_High channel 

Order No/Sample No: 168377809/A003275788-003 

Test Voltage: DC 12V From DC Source 

Remark: Temp 22 Humi:52% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l 
in

 d
B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2489.223750 50.59 --- 74.00 23.41 100.0 V 0.0 7.4 

2489.312500 --- 41.19 54.00 12.81 100.0 V 312.0 7.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Appendix B.7: Test Results of Co-Located Radiated Spurious Emission 

Note:  
1) This testing was carried out on different modulations, but only the worst case was presented in this report. 
2) Testing was carried out within frequency range 9kHz to the tenth harmonics. The measurement results below 30MHz and 18GHz - 

26.5GHz were greater than 20dB below the limit, so only the radiated spurious emissions from 30MHz to 18GHz were reported. 

30 MHz to 1GHz 
 

 
 

EUT Information 
EUT Name: TBOX 

Model: EV2-G 

Test Mode: BLE+LTE Band 5 

Order No/Sample No: 168377809/A003275788-002 

Test Voltage: DC 12V From DC Source 

Remark: Temp 22 Humi:52% 

Test Standard: FCC Part 22 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l 
in

 d
B

m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 

(dBm) 
Limit 
(dBm) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB) 

41.761250 -66.75 -13.00 53.75 100.0 H 307.0 -112.2 

99.112500 -74.56 -13.00 61.56 100.0 H 232.0 -121.3 

189.807500 -64.66 -13.00 51.67 100.0 H 340.0 -115.9 

245.825000 -62.17 -13.00 49.17 100.0 H 47.0 -110.0 

414.968750 -61.43 -13.00 48.43 100.0 H 282.0 -109.7 

814.730000 -51.94 -13.00 38.94 100.0 H 272.0 -101.3 
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EUT Information 
EUT Name: TBOX 

Model: EV2-G 

Test Mode: BLE+LTE Band 5 

Order No/Sample No: 168377809/A003275788-002 

Test Voltage: DC 12V From DC Source 

Remark: Temp 22 Humi:52% 

Test Standard: FCC Part 22 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l 
in

 d
B

m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 

(dBm) 
Limit 
(dBm) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB) 

41.155000 -75.68 -13.00 62.68 100.0 V 152.0 -123.4 

94.747500 -54.71 -13.00 41.71 100.0 V 138.0 -99.6 

305.601250 -63.34 -13.00 50.34 100.0 V 283.0 -111.1 

748.648750 -53.35 -13.00 40.35 100.0 V 225.0 -102.4 

923.248750 -50.93 -13.00 37.93 100.0 V 133.0 -100.6 
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1GHz-18GHz 

 
 
 

EUT Information 
EUT Name: TBOX 

Model: EV2-G 

Test Mode: BLE+LTE Band 5 

Order No/Sample No: 168377809/A003275788-002 

Test Voltage: DC 12V From DC Source 

Remark: Temp 22 Humi:52% 

Test Standard: FCC Part 22 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l 
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 d
B

m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 

(dBm) 
Limit 
(dBm) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB) 

1672.500000 -42.80 -13.00 29.80 100.0 H 199.0 -92.5 

4801.000000 -42.75 -13.00 29.75 100.0 H 216.0 -83.9 
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EUT Information 
EUT Name: TBOX 

Model: EV2-G 

Test Mode: BLE+LTE Band 5 

Order No/Sample No: 168377809/A003275788-002 

Test Voltage: DC 12V From DC Source 

Remark: Temp 22 Humi:52% 

Test Standard: FCC Part 22 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l 
in

 d
B

m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 

(dBm) 
Limit 
(dBm) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB) 

1672.500000 -44.09 -13.00 31.09 100.0 V 299.0 -92.2 

4801.500000 -45.34 -13.00 32.34 100.0 V 284.0 -84.0 
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EUT Information 
EUT Name: TBOX 

Model: EV2-G 

Test Mode: BLE+LTE Band 5 

Order No/Sample No: 168377809/A003275788-002 

Test Voltage: DC 12V From DC Source 

Remark: Temp 22 Humi:52% 

Test Standard: FCC Part 22 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l 
in

 d
B

m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 

(dBm) 
Limit 
(dBm) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB) 

8087.016667 -52.73 -13.00 39.73 100.0 H 62.0 -86.6 

12919.608333 -44.76 -13.00 31.76 100.0 H 310.0 -78.5 
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EUT Information 
EUT Name: TBOX 

Model: EV2-G 

Test Mode: BLE+LTE Band 5 

Order No/Sample No: 168377809/A003275788-002 

Test Voltage: DC 12V From DC Source 

Remark: Temp 22 Humi:52% 

Test Standard: FCC Part 22 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l 
in

 d
B

m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 

(dBm) 
Limit 
(dBm) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB) 

8050.141667 -52.56 -13.00 39.56 100.0 V 129.0 -86.8 

12883.716667 -44.00 -13.00 31.00 100.0 V 202.0 -78.6 

 

 
 

---End of Appendix--- 
 

 


